Bay County
Board of County Commissioners

Water /| Wastewater Strategic Plan

HMM Project No. 282004

November 9, 2012



TABLE OF CONTENTS

Executive Summary

1.0 L Lo Lo LT Tt T o T o TS T OSSO UV U SR SRURURP ST 1
1.1 0 o] =T £ YU RNt 1
1.2 B N LT N T ¢ o O S S O OO ST 1

121 e Lot Yo [0 T3 TSSOSO UPOTOPPRR I 1
1.2.2 2 Lol =4 o 1V o Vo SO O SO OSSR RE USSP 1
1.3 AT T AT} T Yy = o o O OSSP USSR 5
131 [T or= | 1o} o T TSP OU TP UP ORI 5
1.3.2 BACKEIOUND ..ttt e e ettt e s ettt s e e imne e e st e b bttt n e e e e e e sbar e nres 5

2.0 DL 8] =T o T+ U PP SRRTUUURUPTOTON 7
2.1 BT =T YA =T o o T DS U P P VU 7
2.2 R Ty o) = Tt = o O USROS PIUTSP 8

3.0 e Y UIF=Y 4T T W 24 o3 [=Tet 4 e} - UUU R 9
[...]
There is only one recommendation for the wholesale water system regarding operations.
This recommendation is based on the Bay County Water Distribution System Potable
Water Audit 2011 and comments provided by Bay County.

1. Replace larger source meters to allow the ability to continuously monitor
the demands throughout the system using Supervising Control and Data
Acquisttion (SCADA),

4.2.5.2 Retail Water System

The hydraulic modeling did not indicate any capacity deficiencies in the retail system;
therefore, no improvements are required for that purpose. The model did indicate that the
pressure in the North Bay Area (Lake Merial} dropped to 11 psi; therefore, a North Bay
booster pump station is proposed. HMM recommends that the following transmission
mains be constructed to provide new capacity to areas that are not currently served but
have been identified as having potential for growth.

1. Construct North Bay booster station in year 2020.

2. Hwy 2301 — New 127 water main from Hwy 231 to the north. See Figure
4.3.

3. Hwy 2311 — New 12”water main from Co. Road 2321 to the north.
See Figure 4.4.

There are three other recommendations for the retail water system that are based on asset
management needs and operational flexibility. These recommendations are based on the
Bay County Water Distribution System Potable Water Audit 2011 and comments
provided by Bay County.

1. Implement a plan for water service meter replacement. The meters in the
various areas should be tested and at least 95% should be within the
accuracy limits of industry standards. Meters in areas not achieving the
accuracy level should be replaced, and it is also customary to evaluate and
consider meter replacement at least once every 15 years. It is surmised
that the meters in the Bay County Cedar Grove service area need to be
replaced with meters that are technologically current.

30



Install a new meter billing system. This improvement is technology
driven.

Implement a Leak Detection / Leak Repair program as recommended in
the Bay County Water Distribution System Potable Water Audit for
reducing real water losses.

31



L¢ |mx

N

[f

1
)
pos
o=
-

Haich Mott MecCanald Fladde, LT
Arcricw Enemers Surerion
AAAOOOCECKS BN - 0SS LI - COTRY
4G Wl Dnd Bone:
Poianre Chy. Pl 200
Ve R PO b Fac ) P Y

L
MacDanald

WATER AND WASTEWATER
STRATEGIC PLAN
BAY COUNTY, FLORIDA

—
I—

AEYIUON CERCRATICN

% | ﬂ Loy HE
" 1 N Ny I T g1
: i T
- - .
H._..m I = § 5 sl mm
R mu%
NS i ) £
- g
- ;
b Vo E 1
NA g %
. %m 30 WL FROM
R FRANKFORD
. mm AVE TO
o COLLEGIATE
m DR
_ _ _ - FIGURE 4.1
Theta siarcl muwet, shusethel ot bt il B8 8¢ Ikl W S CrileerOt S Ui S i e iCh e wriginadly’ percperssl L Rairh Ml Kerfracedl sonests Ll




M

L.

=
-

A

1

e
L. J

4’;4%
b
L
2
== =
Il
[
= g BE :3 88 1| conmucrionorne T, — — water anp wasTEwater | U Hatch Mot
8§ foghgf THSORAWNGIS me STRATEGIC PLAN e bt Pt i
7| O al | eI FOR ance p—
T B3 | _CONSTRUCTION | : BAY COUNTY, FLORIDA, | v g i ca o
e mo o PR e i o Pk
= R : Taugaper COLTERATES » Pt 1 0008




L

A8 o0 pages by

Peun M B P At T )| (N 6] o) e et

Pt umanks 3y A 130 2 g S ALY

Tonk - "i// - =
N - -
) N —
. !
o Vi Y — .
L, ¥ J .
. N R Y 0
e N I ; - ‘ . -
VRN SUNEL T o / - — -
b ' B PN ”
e . A TS A \1 _
. //" " / . N _ .
;
- / 5 — . -
. - ' ~
‘ [ '
—_— - - \ » -
;.‘7 1/‘ {
/ AN -
. 7 |
. o - - =
S
_ _ B B : ) (Ll
s . | !
. L e -
- & - -
i < - o . LB ‘
- N
e - f’ — .
. -~ s P - I
.o PR - : | '
' . - .=
. SR =
.7
; - ‘
c LN . 3
N N . 7 .
e R ~ - . v
i~ —_ /,‘—/— . " - .
e , - ]
. .
\/Th - . - - ! \\
- - » . - \a\]
T . . T )
s o N ) z L
.? N - C ¢ .
T . .
b .
z el AW -
‘@_&» =
I ; .
’ J
. I

-~ |
H X @ oare [y | Ao CERAPTCH
21 RE8 g P T s water anp wasTEwater | [ hiaich Mot
| o2 enre - P — —— STRATEGIC PLAN i o acDonad o, U2
A & R e r=rf= — ey s
& e i e e— BAY COUNTY, FLORIDA | ™™ol mms e
w 1 et :: ;- Oyl iyl




C 1 L]

L.ed

il

L

L]

L.

Lom

(I

INE )

TRy )

LI

T

1 Il'

F i
TR 33 | l:H M 7
ur M3 ] ! | —-—}GHIH T
AIIHK U AT
1 II
j/ I
)
J
I =
T i
- '
T
He i
_—__J:‘J] j
—r |-
& AR
D
LT 1T 1 T ITIOATT
i i ;
jt —
g I = —
- 'T{ = FTH-
'T i E = i 1 T
b ! il i g==
H A = e B
- : . TS £ 2
i : { Il rrveah
% T__j:ﬂ: HIEEN [HE T = =]
i o 2 TF__l s =5 22
e e e = AN
& I- > s ltiE T
== | T
> S = B
i NG ‘_j—nm L —HE =
= \ :
-
i o
) i
AP B
Amanai
R :
i WET]
I ! e
g fans. ines
AT TR b
'“jgaéf Vil H‘ﬂl W )
n i 3 o e —— waTER AND wasTEWATER | [N Hixtch Mot
8j %r:g s STRATEGIC PLAN
ﬁ @ N Eoghtwers  Buremom
> 2 BAY COUNTY, FLORIDA A e
= u—ni“—"-?:;m




4.3

4.3.1

4.3.2

Water Treatment Facility and Appurtenances

Introduction

Bay County operates and manages the largest water system in the area and fulfills water
needs for the majority of the citizens in Bay County. The main goal of this plan is to
provide direction and strategic goals to meet the projected 2030 water demands of the
County. Specific content for the Bay County Strategic Water Plan was drawn from
population projections, growth patterns, future regulation, a series of meetings with Bay
County staff, and an extensive review of current programs and planning documents. The
analysis was primarily focused on raw water supply, treatment facility, pumping station,
storage facilities, and distribution system needs to accommodate the projected growth for
wholesale and retail customers. Results indicate that recommended improvements are
primarily capacity driven but also include several asset management upgrades to meet
Bay County’s current and projected needs.

This Section includes a discussion of the following items:

¢ Raw Water Supply

e  Water Treatment Facility

e Finished Storage and Pumping
o Strategic Needs

Raw Water Supply

Based on the information obtained from the 2006 Bay County Water and Wastewater
Strategic Plan by PBS&J and conversations with County staff, the County entered into an
agreement in 1991 with the Northwest Florida Water Management District (NWFWMD)
relative to permitted water supply. The agreement allows the County to withdraw up to
69.5 million gallons per day (MGD) of raw water from Deer Point Reservoir on an
Annual Average Daily Flow (AADF) basis and 82 MGD Maximum Day Demand (MDD)
basis. This agreement has provisions to extend the duration and withdrawal capacity up
to 98 MGD, AADF and 107 MGD, MDD until the 2040 planning period. The County
currently has raw water supply commitments of up to 45 MGD on a MDD basis with the
RockTenn and Arizona Chemical facilities. Raw water is pumped from the Deer Point
Reservoir through the Williams Bayou Pumping Station (located at the Reservoir). The
pump station has a present capacity to pump approximately 112 MGD (with largest unit
out of service) of raw water via raw water mains varying in sizes from 36” to 54 in
diameter along its route. Details on the Bay County raw water pump station and
transmission systems are shown in Tables 4.14 and 4.15. Currently, RockTenn and

36



Arizona Chemical are contracted with the County to withdraw up to 28 MGD and 7
MGD (based on MDD) of raw water, respectively, with options to increase the capacity
to 35 MGD and 10 MGD.

Table 4.14
Williams Bayou Pump Station — Pump Types and Capacity
Pump # Type Estimated Capacity
(GPM)
1 Vertical Turbine 10,400
2 Vertical Turbine 10,400
3 Vertical Turbine 10,400
4 Vertical Turbine 11,800
5 Vertical Turbine 17,400
6 Vertical Turbine 17,400
7 Vertical Turbine 18,750
Total 96,550
Table 4.15

Raw Water Main Information

Pipe Diameter Type Approximate
Length (LF)
36" pccp 1,000
48" PCCP 56,000
54" PCCP 15,000

" prestressed Concrete Cylinder Pipe

37



4.3.3 Water Treatment Facility

The Bay County Water Treatment Facility (WTF) began operation in 1967 and was
expanded in 1985 to a permitted capacity of 50 MGD. The plant production capacity
was increased to 60 MGD in 2007 with future planned phase expansions to 78 MGD.
The facility currently has a combination of conventional and high rate (Actiflo) type
surface water treatment trains. The conventional treatment process consists of coagulant
addition, flocculation and sedimentation, gravity filtration and disinfection to remove
color, turbidity, taste, odor, harmful pathogens, and bacteria. The high rate Actiflow
treatment process consists of polymer and micro sand injection, flocculation, and
sedimentation, gravity filtration, and disinfection. Treated water is stored in three ground
storage tanks that have a combined nominal capacity of 12 miliion gallons. Finished
water is pumped to the distribution system via eight high service pumps. Sludge
generated in the conventional type treatment train is pumped from the bottom of the
sedimentation basins to the sludge process facility for dewatering. Sludge generated
from the Actiflo process train is pumped from the bottom of the tube type sedimentation
basins to a microsand recovery unit. The unit separates the microsand from the
flocculated sludge. The separated microsand is returned to the microsand injection unit
and sludge is pumped to the solids handling facility. Dewatering of the solids is
accomplished utilizing belt filter presses.

An aerial photo of the existing treatment WTT is shown in Figure 4.5. Corresponding
information on the treatment process units, tank volumes, sludge dewatering process, and
dimensions are detailed in Tabie 4.16.

38



Table 4.16

Process Units Information

Process Unit

Details

Coagulant Addition

Two (2} injection points, one (1) for lime and one (1) for ferric sulfate
addition

Actiflo® Treatment Train
(high)

Two (2) treatment trains, each capable of treating 24 MGD. Each
treatment train consists of polymer and microsand injection,
flocculation, clarification, and microsand recovery units.

Conventional Treatment
Train

Two {2} treatment trains, each capable of treating 25 MGD and consist
of polymer additional, rapid mix, flocculation, and sedimentation.

Filters

Eleven (11) filters each with 875 ft*area. Total area equals 9,625 ft*
rated at 6 MGD/filter.

Disinfection/Post Filter
Chemical Addition

Disinfection is provided utilizing sodium hypochlorite with backup
chlorination system prior to ground storage tank.

Finished Water Storage

To meet fire flow, diurnal peak water demand, and chlorine contact
time, 2-5 million gallon and 1-2 million gallon ground storage tanks
are provided.

Finished Water Pumping

Eight {8) vertical turbine-type high service pumps - two (2) variable
speed and six {6) single speed pumps.

Solids Handling

Three (3) belt filter presses.

35




———

iLUDGE PROCESSING

FAGILITY

1|

. .LTERS

CACTIFLO |
TREATMENT UNI'

FILTEF

CONVENTIONAL
TREATMENT UNIT

GROUND
STORAGE
TANK

GROUND
STORAGE
TANK

GROUND
STORAGE
TANK

(FTRETYRFIEE JLVTR

PUMPS

Hatrh Mot
e oald
3

Achincts  Engreds Larveysn
Ak -darotad €N .G33N6 LG - Q00ATID
115 it £ et
Fitar S, Seais 245
oo iy AR Tk 20 HI4O

WATER AND WASTEWATER
STRATEGIC PLAN
BAY COUNTY, FLORIDA

BAY CO.
WATER
TREATMENT
PLANT AERIAL

FIG4.5

TR S 5 0 iy o LS R LLCChon 53 R, 11, e Pl e Ik rorocboonc] WS/ Wi pmiamion.




4.3.4 Finished Water Storage Facility and Pumping Facilities

As indicated previously, the Bay County Potable Water System (BCPWS) primarily
supplies wholesale water to several cities and Tyndall AFB. Components of the supply
network include several ground and elevated storage tanks which provide reliable potable
water and fire protection services. Table 4.17 summarizes the location, type, capacities,
and ownership of all active and proposed tanks in the BCPWS. As reflected in Table
4.17, the BCPWS currently includes twelve (12) ground storage tanks and three (3)
elevated storage tanks. Based on information provided, the storage capacity for the
BCPWS, including all the storage facilities owned by the County and consecutive
wholesale customers, is estimated to be approximately 43 miilion gallons.

Table 4.17
Water System Storage Capacities

. Tank Capacities
Tank Locations - P
(Gallons)
Bay County Onsite Tanks
Ground Storage Tank 1 5,000,000
Ground Storage Tank 2 5,000,000
Ground Storage Tank 3 2,000,000
Bay County Offsite Facilities
Southeast Ground Storage Tank 5,000,000
Frankford Ground Storage Tank 3,000,000
Gainer Bayou Ground Storage Tank 331,000
Northwest Booster Station —Tank 1 400,000
Northwest Booster Station — Tank 2 400,000
Panama City Beach Storage Facilities
McElvey Ground Storage Tank No. 1 2,000,000
McElvey Ground Storage Tank No. 2 5,000,000
Woest Bay Ground Storage Tank 7,000,000
Mexico Beach Facilities
Mexico Beach Ground Storage Tank 1,000,000
Mexico Beach Elevated Storage Tank 100,000
Callaway Ground Storage Tank 5,000,000
Panama City Ground Storage Tank 2,000,000
Panama City Elevated Storage Tank 2,000,000
Total Capacity 45,231,000

41



Table 4.18 provides details on the locations and design capacities for high service pumps (HSP)
currently owned and operated by Bay County

Table 4.18
High Service Pumps

Location Design Capacity {(GPM)

Bay Co. Water Treatment Facility

HSP #1 7000
HSP #2 3500
HSP #3 5400
HSP #4 7000
HSP #5 7000
HSP #6 3500
HSP #7 7000
HSP #8 5400
Frankford Avenue Storage Tank

HSP #1 5250
HSP #2 5250
HSP #3 5250

Southeast Storage Tank

HSP #1 1200
HSP #2 1650
HSP #3 1650
HSP #4 1650

4.3.5 Water Treatment and Storage Needs
The existing water treatment and storage system is expected to deliver current peak
hourly flows and maximum daily demand within the pressure, velocity, and head
conditions that are outlined earlier in this Section. Recommended improvements needed
to comply with the projected 2030 MDD of approximately 51 MGD, performance
criteria, level of services requirements, and asset management needs are described in the
following sections:

42



4.3.5.1 Raw Water Supply Needs

An evaluation of the current raw water system indicated that the existing pumps and raw
water lines are capable of pumping the projected year 2030 MDD. The system capacity is
further enhanced with the addition of new pumps at the Williams Bayou pump station.
However, several pumps in the Williams Bayou pump station and the raw water mains
are approximately 15-20 years old, and are near the end of their expected useful life. To
maintain operations, it is anticipated that replacement of the older pumps at Williams
Bayou will be required. Moreover, the Deer Point Reservoir Dam is over 40 years old,
and may require rehabilitation by the year 2030. The key components of this dam were
replaced in 1996 following Hurricane Opal: the dam spillway structure and the
drawdown gates, but the superstructures that hold them in place, the bridge (spillway)
and the box culvert structures (drawdown gates) are 40 years old and do merit close
scrutiny and regular inspections. To meet future demands, it is anticipated that
replacement of the older pumps at Williams Bayou will be required. Also, the raw water
main from Williams Bayou pump station is over 30 years old and is nearing the end of its
useful life in accordance with USEPA guidelines. It is recommended that a condition
assessment on the raw water main be conducted in the near future. Additionally, this
water main has very limited isolation capabilities and should be modified to require the
addition of isolation valves. This would allow the County staff to isolate sections of the
water main in the event of a failure, or to effect general repairs. Details on recommended
projects to fulfill the raw water supply needs are outlined in Table 4.19.

43



Table 4.19
Bay County Water Treatment System
Raw Water Supply Needs

No. Description Timeline

1 Raw water lines condition assessment 2013-2014

Rehabilitation/Replacement of older pumps at Williams
2 Bayou pump station 2020-2030

3 Deer Point Reservoir Dam rehabilitation 2025-2030

in isolati I
4 Raw water main isolation valves 2018-2020

4.3.5.2 Water Treatment Facility Needs

The existing Bay County WTF was expanded in 2007 to its current water production
capacity of 60 MGD. Evaluation of the Bay County WTF indicated that the facility is
capable of meeting the anticipated projected MDD of 51 MGD. However, to enhance